

CERTIFICATE OF ANALYSIS OF 4.5MICRONS BOPETFILM UNCOATING CLEAR TRANSPARENT

BATCH NO.: AAEDCS475862-ABC

DATE:2018-09-19

NAME		4.5μm BOPET		
Get sample's time				
Inspection time				
ITEM		UNITE	STANDARD	RESULT
Thickness	Average	μm	≤±3%	Qualified
Tensile strength	MD	MPa	≥260	
	TD		≥240	
Elongation at break	MD		≥120	
	TD		≥130	
E-Modulus	MD	MPa	≥5000	
	TD		≥4500	
Friction coefficient	Kinetic	/	≤0.6	
	Statical		≤0.5	
Shrinkage rate 150℃ 30min	MD	%	≤2.5	
	TD		≤-0.2	
Haze		%	3-4.5	

INSPECTOR:

REINSPECTOR:

分析报告单

批号:

生产日期:

品名	4.5μ m BOPET			
取样时间				
检测时间				
检测项目		单位	标准	检测结果
厚度	平均值	μm	≤±3%	合格
拉伸强度	MD	MPa	≥260	
	TD		≥240	
断裂伸长率	MD		≥120	
	TD		≥130	
弹性模量	MD	MPa	≥5000	
	TD		≥4500	
摩擦系数	动		≤0.6	
	静		≤0.5	
热收缩率 150℃ 30min	MD	%	≤2.5	
	TD		≤-0.2	
雾度		%	3-4.5	

检验人:

复检人: